Page 1

K082081 KAWASAKI TERYX SEAT BELT HARNESS BAR

1 2

3

4

Parts List: ITEM NO.

DESCRIPTION

QTY

1

HARNESS BAR

1

2

CLAMP BRACKET

2

3

M8 x 20mm FLANGED HEX BOLT

8

4

M8 NYLOC FLANGED NUT

8

K082081


K082081 Kawasaki Teryx Seat Belt Harness Bar Thank you for purchasing the Pro Armor Kawasaki Teryx Harness Bar. Please read these instructions thoroughly in order to properly install this product. If you have any questions about the product, or the install, please call us toll free at (888)-312-7667.

Tools Required: 12mm Wrench (or socket and ratchet) - For M8 bolts 13mm Wrench (or socket and ratchet) - For M8 nuts Installation: Position the harness bar along the rear section of the vehicle roll cage behind the seats. Align the clamp brackets to the mounting holes of the harness bar and so that it wraps over the roll cage tube. Install the hardware as shown in the diagram below. Perform procedure for both sides of the harness bar. Make sure the harness bar is level and tighten the mounting hardware securing the seat belt harness bar to the roll cage of the vehicle. Roll Cage Tube

1

3 4

2

K082081

K082081_TeryxHarnessBar_Instructions  

Parts List: 4 M8 NYLOC FLANGED NUT 8 K082081 3 M8 x 20mm FLANGED HEX BOLT 8 1 2 4 3 K082081 12mm Wrench (or socket and ratchet) - For M8 bol...

Advertisement